

certificate of testing

client NeverStrip Floor Coatings
9600 Ogden Ave
La Grange, IL 60525
product identification Rubber Seal

test method performed **american national standard test method for measuring dynamic coefficient of friction of hard surface flooring materials ansi a326.3 – april 2017**
date of test 5.3.2021

test results

specimen results

wet dry

reading	file 1	file 2	file 3
1	0.38	0.43	0.39
2	0.42	0.41	0.41
3	0.43	0.42	0.45
4	0.42	0.47	0.46
avg	0.41	0.43	0.43

notes

testing environment 73 ±3.5°F, 50 ±5% relative humidity
sampling as received
test travel distance 8 inches
bot 3000e calibration due 6.29.2021
sensor material sbr
cleaning chemicals used n/a
sensor (wet) validation (0.49 ± 0.03) before: 0.49 after: 0.50
sls water concentration 0.05%

certification statement by signing below, the lab certifies that the results were obtained after testing specimens submitted by the client in accordance to the procedures and equipment specified by the standard stated above.

approved by: 